DOKUZ EYLUL UNIVERSITY
GRADUATE SCHOOL OF NATURAL AND APPLIED
SCIENCES

THE INVESTIGATION OF CARBON
ACCOUNTING AND MANAGEMENT TOOLS
FOR DIFFERENT SLUDGE TREATMENT AND
DISPOSAL METHODS

by
Ege YALCINKAYA

October, 2013
iZMiR



THE INVESTIGATION OF CARBON
ACCOUNTING AND MANAGEMENT TOOLS
FOR DIFFERENT SLUDGE TREATMENT AND
DISPOSAL METHODS

A Thesis Submitted to the
Graduate School of Natural and Applied Sciences of Dokuz Eyliil
University
In Partial Fulfillment of the Requirements for the Degree of Master

of Science in Environmental Engineering

by
Ege YALCINKAYA

October, 2013
IZMiR



M.S¢ THESIS EXAMINATION RESULT FROM

We have read the thesis entitled “THE INVESTIGATION OF CARBON
ACCOUNTING AND MANAGEMENT TOOLS FOR DIFFERENT SLUDGE
[...]
Table 2.7 Indirect GHG emissions regarding the inputs used for each process (Pradel & Reverdy,

2013)
Type of inputs Type of Unit Emission factor
emissions

Electricity CO2eq Kg/kWh 0.089
Gas COseq Kg/kWh 0.32
Light fuel COseq Kg/kWh 0.24
Heavy fuel CO2eq Kg/l 2.662
Fuel for tractors COeq Kg/l 3.2
Polymer COseq Kg'kg 4.25
FeCly COy¢q Kgkg 0.33
Slaked lime COseq Kgkg 0.975
Quicklime CO2eq Kgkg 1.04
Caustic soda COy¢q Kgkg 1.17
Activated carbon CO2eq Kg'kg 6

Gestaboues tool is also used to compare different systems in order to analyze the
best option either in sludge treatment or disposal processes. Pradel and Reverdy
(2013) choose three different systems of a same WWTP to validate the Gestaboues
tool. In this study, the WWTP has a capacity of 8500 per capita equivalents (PCE)
and it produces around 71 tons of dry matter of sludge during one year (Pradel &
Reverdy, 2013). In system 1 includes thickening, dewatering, liming and land
application processes. System 1 generates about 71 tons CO,-eq during one year and
these GHG emissions are shared between CO,, N,O, and avoided emissions. CO;
emissions are 61 tons CO,-eq, NoO emissions are 10 tons CO;-eq, and the avoided
GHG emissions is —51 tons CO,-eq during one year. The study has stated that the
land application emissions are 16.5 tons CO,-eq and come from N,O direct
emissions and sludge transport between WWTP and fields. In this system, liming
process is responsible to the most important GHG emissions. During liming process,
more than 95 % of GHG are generated by lime production. Avoided GHG emissions

are generated during land application.

In system 2 includes thickening, dewatering, composting, and land application.
The second system generated about 21.9 tons CO,-eq CO,, 15.2 tons CO,-eq CHy,
and 28.1 tons CO,-eq N,O emissions during one year. Total GHG emissions are 65.2

tons CO,-eq and avoided GHG emissions are about - 47 tons CO,-eq during one year

90



in system 2. Land application emissions are 6.4 tons CO,-eq during a year.
Composting process is responsible for more than 70 % of GHG emissions. The study
has indicated that the avoided GHG emissions are due to the non-use of mineral

fertilizers and to carbon sequestration as for system 1 (Pradel & Reverdy, 2013).

The third system includes thickening, dewatering and incineration with household
wastes processes. The study emphasized that the amount of CO; emissions are 198.6
tons CO,-eq and the amount of N,O emissions are 11.4 tons CO»-eq during a year.
Total GHG emissions are 210 tons of CO,-eq and the avoided GHG emissions is
about -147 tons of CO,-eq during one year. Thickening and dewatering emissions are
the same processes and similar with systems 1 and 2. Sludge incineration with
household wastes is responsible 95 % of the GHG emissions. The study has shown
that about 85 % of these GHG emissions generated during incineration are direct
emissions. And the study emphasized that the avoided emissions in system 3 are due
to the non-use of fuel replaced by the heat generated by incineration (Pradel &
Reverdy, 2013).

The study that carried out by Pradel and Reverdy shows that GHG emissions of
land application process vary between system 1 and 2 due to the nature of the sludge.
It seems that the sludge composting before land application generate less GHG
emissions than sludge liming. In comparison with systems, incineration with
household wastes appears to be the worst option. The second system is the best
option regarding the global warming impact. The study has stated that the results are
order of magnitude to compare different systems and to identify the benefits the
benefits. This tool only accounts GHG emissions and their impact on global warming
potential. To complete analysis, LCA must be used with economic and social study
(Pradel & Reverdy, 2013).

91



CHAPTER THREE
MATERIALS AND METHODS

The existing protocols, guidance documents, and calculation tools that are

applicable to GHG emissions reporting were examined in previous sections. GHG

emissions from wastewater treatment plant processes were investigated. Different

sludge treatment and disposal processes and their GHG emissions were defined in

detail. Potential GHG emissions were discussed for each unit sludge management

process. The literature review is formed the basis for this study. This section of the

thesis, different flow charts were created for different sludge management options.

The aim of this section is to compare the GHG emissions that come from different

sludge treatment and disposal processes.

Different sludge treatment and disposal options are considered. It is assumed six

different sludge management scenarios:

Scenario 1 includes thickening, aerobic sludge digestion, dewatering, composting,
and finally land application.

Scenario 2 includes thickening, anaerobic sludge digestion, dewatering,
composting, and finally land application processes.

Scenario 3 occurs sludge thickening, anaerobic sludge digestion, dewatering,
alkaline stabilization, and land application processes.

Scenario 4 occurs sludge thickening, anaerobic sludge digestion, dewatering,
thermal drying, and finally landfill disposal processes.

Scenario 5 includes sludge thickening, anaerobic sludge digestion, dewatering,
thermal drying, and finally incineration processes.

Scenario 6 occurs thickening, dewatering, incineration and final disposal. Flow

charts of these scenarios are given in the Figure 3.1 — Figure 3.6.

92



; y Aerobic = B Land
— Thickening Digeation Dewatering » Composting Applicaion,
Figure 3.1 Scenario 1
” : Anaerobic : > Land
— Thickening Digestion Dewatering » Composting Application [
Figure 3.2 Scenario 2
z : Anaerobic A Alkaline Land
Thickenmg Digestion Devalenng | Stabilization *  Application )
Figure 3.3 Scenario 3
= ; Anaerobic g Thermal Landfill
Thickening Diseatint Deyateing s “Fooi Dhspelsal; ™
Figure 3.4 Scenario 4
; . Anaerobic . Thermal . :
Thickening Diiciton Dewatering > Diiis »| Incineration |5
Figure 3.5 Scenario 5
Final
—>| Thickening Dewatering > Incineration »  Disposal [

Figure 3.6 Scenario 6

93



The main objective of this thesis is the investigation of GHG emissions for
different sludge treatment and disposal processes. When methodologies are
examined, BEAM method is considered to be the most suitable for the purpose of the
thesis. This method is divided into unit processes rather than focusing on complete
management scenarios. This allows the users to combine unit processes for their
particular management scenarios. The methodology sums the GHG emission
estimates from each unit process in scenario and provides total GHG emissions for
that scenario. The methodology has stated that it is easier to evaluate the accuracy of
default values and the factors that have the greatest impacts on GHG emissions by
separating unit processes. An important goal of BEAM method is to compare with
the total GHG emissions from different sludge management scenarios.

GHG emissions are estimated for each unit process in each flow chart. As
mentioned earlier that these GHG emissions are accounted by using BEAM
methodology. It is mentioned in the previous section, there is a different worksheet
for each unit treatment and disposal process in the method. The BEAM sums the
GHG emission estimates from each unit process in a sludge management scenario
and it provides total GHG emissions for that scenario. The BEAM has stated that it is
easier by separating unit processes to evaluate the accuracy of default values and the
factors that have the greatest impacts on GHG emissions. Total GHG emissions are

reported in tones of CO; equivalent (Mg CO,-eq) in the method.

The method has stated that the user can input their data from site-specific
measurements, regional estimates, but these required data cannot be obtained, the
method provides default values for users. As mentioned earlier that the BEAM
calculator tool is used the tier system that has adopted from the IPCC. The user-
defined data system is Tier A, a combination of default and user-obtained data
system is Tier B, and finally Tier C system is the using of default values alone. The
BEAM method integrates three tier levels into one model. Tier A estimation can be
calculated when site-specific data is available. Tier A system is the most accurate
estimate. Tier C system will be possible if default values are used for another

scenario. Tier C system is least accurate than other tier levels.

94



It has mentioned that the focus of the methodology is sludge management, which
comes from primary and secondary clarifiers. Before the calculation of GHG
emissions, the amount of sludge should be calculated first. Hence, population has
considered as 500.000 people, and the calculations were made according to this
population. The calculations are simply made according to a typical wastewater
treatment plant. The calculations are simply made according to a typical wastewater
treatment plant. A flow chart of this wastewater treatment plant is given in Figure
3.7. There is a primary clarifier, aeration tank and secondary clarifier in WWTP.
Primary settling sludge and secondary settling sludge are mixed, then the mixed

sludge is treated other unit process for each scenarios.

Primary Biological Secondary
Clarifier

Process Clarifier

Secondary
Shidge

1

Shidge Treatment and Disposal
Processes

Figure 3.7 A typical WWTP flow chart

First, the flowrate (Q) was calculated according to the population. It is assumed
that each person uses 200 liter of water per day. Q is calculated by multiplying the

population (P) by the daily water consumption per capita (q), see equation 3.1.
Q=Pxq 3.1
Q = 500.000 person * 0.2 m3/person/day

Q = 100.000 m3/day

Influent characteristics are assumed. Influent BOD is 240 g/m® and influent total

suspended solid (TSS) is 300 g/m®. Daily influent mass values are calculated

95



according to these assumptions. Influent mass calculations can be seen in the

Equation 3.2 and Equation 3.3.

Influent BOD mass = 100000 m3/day * 240 g/m3 = 1073 g/kg = 24000 kg/day 3.2

Influent TSS mass = 100000 m3/day * 300 g/m3 = 10~3 g/kg = 30000 kg/day 33

Some treatment efficiencies assumptions were made in primary settling tank.
BOD removal is 30 %, TSS removal is 60 %. The solid content for primary sludge is
4 % (assumed). BOD removed in primary clarifier is 7200 kg/day. Then, effluent
BOD is calculated as 16800 kg/day. TSS removed in primary settling tank is 18000
kg/day. Volatile suspended solids (VSS) are assumed as 65 percent of TSS. VSS
removed is 11700 kg/day. At 4 % concentration, primary settling sludge flow
(Vsss) is calculated by using the Equation 3.4

AXTss
Ps*Ys

VS,TSS = 34

v _ 18000 kg/day
STSS ™ 0.04 * 1000 kg/m3

= 450 m3/day

The effluent TSS concentration is assumed as 20 g/m®, and the effluent BOD
concentration is assumed as 10 g/m®, according to the Water Pollution Control
Regulation (Resmi Gazete, 2004). The amount of TSS that came in secondary
settling tank is; 300 g/m?3 % (1 — 0.6) = 120 g/m3. The amount of effluent TSS is
20 g/m°®, so 100 g/m® TSS was treated in biological treatment. The sludge mass that

came from TSS (X;) is calculated by using the Equation 3.5.
X, =Qx*C 35

X; = 100000 m3/day * 100 g/m3 =« 10~3 kg/g
X; = 10000 kg/day

96



The amount of BOD came in secondary settling tank is, 240 * (1 — 0.30) =
168 g/m3. The amount of effluent BOD is 10 g/m®, so 158 g/m® BOD was treated in
biological treatment. The sludge mass that come from BOD (X,) is calculated by

using the Equation 3.6.

X, =QxCx*Y 3.6
X, = 100000 m3/day * 158 g/m?3 x 10~3 kg/g * 0.5
X, = 7900 kg/day

The total amount of waste activated sludge (Xswas) is 17900 kg/day. The solid
content is assumed as % 1 in waste activated sludge. At 1 % concentration, waste

activated sludge flow is (Vswas) calculated using the Equation 3.7.

X
S,WAS 3.7

\Y =
SWAS ™ “ogiys

17900 kg/day

SWAS = 0.01 * 1000 kg/m? m®/day

The amount of mixed sludge (Xys) is calculated by addition Xgwas t0 Xs 1ss. The
mixed sludge flow is calculated by using the Equation 3.9. The solid content (SC) is

calculated by using this equation in mixed sludge.

Xms = Xswas + Xs1ss 3.8
Xms = 17900 kg/day + 18000 kg/day
Xums = 35900 kg/day

XMs
= 3.9
VMS PMS*YMS
Vms = 450 + 1790 = 2240 m3/day
35900 kg/da
2240 m3/day = 8/day

1000 m3/day * % SC
% SC = % 1.6 (it is appropriate)

97



3.1 Calculation of Scenarios

3.1.1 Scenario 1

Scenario 1 includes sludge thickening, aerobic digestion, dewatering, composting,
and finally land application process. The flow chart is shown in the Figure 3.1. It was
mentioned in the Table 2.5 in Section 2 that the first worksheet in the method has
required the user to input general wastewater treatment and use information. A small
“x” in each box corresponding to the sludge management unit processes is inserted in
the summary table entitled “COj;.eq Totals (Mg/year)”. This table also provides
outputs that updated using the individual unit process worksheets. For each unit
process selected, refer to the corresponding worksheet for that unit process. The
method has noted that if the required data can not be obtained, the tool provides

default values in blue cells.

First, the general wastewater inputs are entered in the brown cells on the first
worksheet. The inputs are entered into the appropriate brown cells in the method for
conditioning/thickening worksheet. Sludge thickening process is assumed as gravity
belt thickener process. The amount of the mixed sludge is calculated as 35900
kg/day. The mixed sludge flow is determined as 2240 m’day at a solids
concentration of 1.6 %. The default values that provided in the blue cell are used for
calculation in the solids content of sludge, type of thickener, and electricity use cells.
Solids in thickened sludge are calculated by multiplying the sludge solids and the
solids capture efficiency. The solids capture efficiency is assumed as 95 %.
Therefore, thickened sludge flow is calculated as 897 m®/day at 4 % concentration.
Electricity use is assumed 110 kWh/day. CO, emissions from electricity used are

found in 0.020 Mg/day. Scope 2 emissions are calculated as 7 Mg CO,.eq/year.

In aerobic digester, VSS destruction in digester is assumed as 47 percent. It has
also assumed that the digesters are heated by electricity. When natural gas is used for
heating the digesters, scope 1 emissions also release to the atmosphere. Default SRT

for aerobic digestion is assumed as 15 day. The method has dedicated that whether

98



there is no supernatant recycle, flow to digester and from the digester is the same.
Default values that provided by the method are entered the corresponding brown
cells and estimation of aerobic digestion emissions are calculated. Flow to digester is
calculated by addition the primary settling sludge flow to the thickened sludge flow.
It is assumed that there is no supernatant recycle. TSS to digester is calculated by
addition the solids in thickened sludge to the TSS removed in primary clarifier. VSS
to digester is calculated by addition the VVSS in thickened sludge to the VSS removed
in primary clarifier. It was assumed that the VSS in thickened sludge was 70 % of
TSS. When the inputs are entered in corresponding cells, the method is calculated the
aerobic digestion emission as 641 Mg CO.eq/year. These emissions of aerobic
digestion are scope 2 emissions and come from the electricity used. The CO;
emissions from electricity used is calculated as 1.76 Mg/day by the method.

In dewatering process, solids content of sludge is assumed as 4 %. TSS remaining
after digestion was calculated as 16480 kg/day. The amount of sludge to be
dewatered is calculated as 418 m®/day. The default value of polymer use is 84
kg/day. Energy use default value is 189 kWh/day in the method. The default values
and the amount of sludge to be dewatered are entered in the excel. Thus, dewatering
emissions is calculated as 288 Mg CO,-eq/year by the methodology. Dewatered cake
solids are assumed as 25 % and it is also assumed that the specific gravity of sludge